Draft Wastewater
Asset Management Plan
2015 - 2025

A824068 (word)
A1173748 (PDF)






Nelson City Council

WASTEWATER
Asset Management Plan
2015-2025

Author:

Phil Ruffell, Senior Asset Engineer Utilities

Review and Approval:

Alec Louverdis

Group Manager Infrastructure

Adopted: Council Meeting

Version Information

Version Draft
Version Date April 2014
Version Final

Version Date

Cover Photo

Nelson Waste Water Treatment Plant




Nelson City Council




Nelson City Council

TABLE OF CONTENTS

EXECUTIVE SUMMARY ....ccciiiimrerrerssre s s s s s s s s s ssnsnm s nnnsnnsannnsnnss 9

1. INTRODUCTION ...cccvvummmmunnnmsusnsssnsnssssnnsnsnsnnnsasannsssnnnnsnsnnnsnnnnnsnnnnnsnnnnns 27
1.1 PUrpose Of the Plan ...t eeeaas 27
[...]
Nelson City. Section 2 identifies the levels of service that Nelson City Council is
committed to delivering for the Nelson City Council residents and businesses. This
section identifies the measures that need to be implemented to achieve these levels of
service. Lifecycle Management will allow Nelson City Council to clearly identify both the
short and long term requirements of the wastewater system ensuring that a cost
effective service is delivered to the contributors.

Asset Lifecycle

Assets have a lifecycle as they move through from the initial concept to the final
disposal. Depending on the type of asset, its lifecycle may vary from 10 years to over
100 years. Key stages in the asset lifecycle are:

Asset planning When the new asset is designed - decisions made at
this time influence the cost of operating the asset
and the lifespan of the asset. Alternative, non-asset
solutions, must also be considered

N e>

Asset creation When the asset is purchased - constructed or vested
or acquisition in the Nelson City Council. Sustainability, capital
cost, design and construction standards,
commissioning the asset, and guarantees by
suppliers influence the cost of operating the asset
and the lifespan of the asset

Asset When the asset is operated and maintained -
operations and operation relates to a number of elements including
maintenance efficiency, power costs and throughput. Maintenance

relates to preventative maintenance where minor
work is carried out to prevent more expensive work
in the future and reactive maintenance where a
failure is fixed

Asset condition When the asset is examined and checked to ascertain

éld Aging Process and Increasing Risk

and the remaining life of the asset - what corrective
performance action is required including maintenance,
monitoring rehabilitation or renewal and within what timescale
Asset When the asset is restored or replaced to ensure that
rehabilitation the required level of service can continue to be

and renewal delivered

Asset disposal Where a failed or redundant asset is sold off, put to
and another use, or abandoned

rationalisation

DESCRIPTION OF WASTEWATER ACTIVITY

This section describes the assets, identifies critical assets and provides an overview of
the asset capacity, performance and condition.

Wastewater Asset Management Plan 2015-2025 A824068



Nelson City Council

5.2.1

History of Nelson City Council Wastewater Systems

Nelson City Council has been responsible for wastewater disposal in the city since the
first piped disposal system was put in place. The city has since expanded by the
amalgamation of adjoining areas. Tahunanui Town Board joined the City in 1950, Stoke
was transferred from Waimea County Council in 1958, Atawhai in 1968, Wakapuaka and
Stoke rural in 1989. The following details the time line of the wastewater treatment and
disposal for the Nelson north area.

1872 First drain (sewer and stormwater) draining into Maitai River from

Rutherford, Nile, Hardy and Bridge Streets

1894 Stormwater and sewer separated

1904 Untreated effluent discharged to Boat Harbour

1960 Construction of pumping stations in preparation for pumping to Nelson North

1969 Water right secured allowing discharge to take place into Tasman Bay
followed by construction of Tasman Bay outfall, work completed in 1970

1979 Establishment of the current 26-hectare oxidation pond at Nelson North to
treat sewage discharge

1984 Fisheries discharge channelled through separate outfall, diverting this flow

away from the oxidation ponds

o 2007 Existing treatment plant facility extensively upgraded

5.2.2 Summary of Assets

General

Nelson City Council is responsible for 310 km of mains, 25 reticulation Pump Stations,
Wastewater Treatment Plant and one outfall. The replacement costs of the wastewater
assets are $202M (as shown in the 2012 valuations) as detailed in Table 5-1 below.

Table 5-1: Summary of Wastewater Assets June 2012
Asset Category Quantity Unit Replacement Depreciated

Value $,000s | Replacement

Value $,000s

Reticulation Mains 310 km 110,274 66,129
Trunk Mains 34 km 14,225 6,715
Swallow Mains 6 km 3,385 392
Rising Mains 28 km 20,892 9,094
Access points 870 No 781 610
Manholes 6,547 No 26,869 16,233
Tanks 11 No 86 42
Valves 139 No 183 68
1|\'l:r?ll<e Park Retention 1 No 576 464
Pump Stations 25 No 6,785 2,509
glzlsgn North Treatment 1 No 18,398 14,692
Total 202,453 116,949

The majority of the replacement costs associated with the wastewater system is the
reticulation mains (51%), as indicated in Figure 5-1 below (figures are rounded up).

Wastewater Asset Management Plan 2015-2025

A824068




Nelson City Council

5.2.3

Figure 5-1: Wastewater Asset Renewal Costs 2012

120
S
o 100 -
o
%
o
3 80 -
()
>
=
@ 60 -
£
Q
(8}
8 40 -
Q
[}
(=4
N I I
0 | I . A e
Reticulation Manholes Rising Treatment Trunk Pump Swallow
Mains Mains Plant Mains Stations Mains
Asset

Wastewater Treatment and Disposal
Background

The Nelson Wastewater Treatment Plant serves the northern catchment of Nelson City,
comprising mainly the city commercial area, domestic residences, and a small
percentage of industrial discharges. The wastewater is collected by a reticulation
system then pumped from the Neale Park Pump Station along the 9.8 kilometre, 750-
900 diameter rising main (Atawhai rising main) to the waste water treatment plant at
the northern end of the Nelson Haven. The Nelson Waste Water Treatment Plant
currently treats approximately 9,450 m3 per day of effluent that comprises trade wastes
and domestic sewage.

Wastewater Treatment History

Wastewater has been discharged from the outfall at Wakapuaka into Tasman Bay since
1970. Initially it was untreated, but in 1979 Nelson City Council constructed the
present oxidation pond to treat the wastewater prior to discharge.

In 1996 the waste water treatment plant was upgraded by constructing a bund to divide
the single oxidation pond into a primary facultative compartment and a secondary
maturation compartment. This largely achieved the intended improvement in effluent
quality, particularly in regard to faecal coliform reduction. One of the most significant
challenges with this type of operation is maintaining a balance between pond loading
and available bacteria to process the waste. When the balance is not maintained, either
through elevated waste loading or seasonal changes in bacteria action, the pond
balance can be altered and another set of bacterial action using anaerobic processes can
pre-dominate.

The Nelson Waste Water Treatment Plant has had a history of odour complaints. The
majority of these complaints originated from the ponds during seasonal changes which
tended to produce the conditions allowing anaerobic processes to occur, particular in
winter months. The ponds “crashed” for a three month period in 1999 and it was
concluded that the facultative compartment was overloaded during the winter period
and the dividing bund was removed in February 2000. This improved the operational
capacity of the pond but returned the quality of the effluent to pre-1996 levels.

Wastewater Asset Management Plan 2015-2025 A824068



Nelson City Council

The waste water treatment plant has been monitored comprehensively since 1999, in
terms of flow, load, pond algal condition, and other parameters.

Treatment Plant

The waste water treatment plant upgrade,
substantially completed in 2008, was
designed to comply with the requirements
of the 2004 resource consent. The design
of the new plant has allowed for better
management of variable inflows
(Biochemical oxygen demand has been
shown to vary between 1,250kg
Biochemical oxygen demand/day to
2,700kg Biochemical oxygen demand/day)
and allows adjustments in operation to be
made to reduce the negative effects of
winter conditions on the pond operation. The treatment concept for the waste water
treatment plant is based on:

. Removing gross solids through the inlet works;

o Pre-treating the influent flow to remove Biochemical oxygen demand;

o Pond based treatment for the removal of Biochemical oxygen demand and total
suspended solids to the consent criteria;

o Disinfection using the maturation ponds;

o Final “polishing” of effluent via passage through a constructed wetland.

While improvements in odour generation have been made there are still recurring odour
issues that have to be addressed.

Detailed investigations by Councils Network Services Department, the plant operator

and consultants have focussed on the levels and distribution of sludge in the oxidation
pond compartments. Maintenance dredging was completed in 2014 to remove excess
sludge.

Wastewater Asset Management Plan 2015-2025 A824068



Nelson City Council

The main components of the waste water treatment plant (as detailed in photo above)

are:

Flow Buffer (1) - during periods of high rainfall, the flow buffer at the front of the
treatment plant keeps the system from being overwhelmed

Screening and Grit Removal (2) - the screening system removes non-organic
material from the waste stream. This is compressed and taken to the York Landfill
and buried

Clarifier (3)- Removes readily settleable solids, the organic solids (sludge) settling
out of the wastewater are forced to the centre of the tank by scrapers on a
revolving mechanical arm inside the tank

Sludge Tanks (4) - The organic sludge from the clarifier is thickened by
mechanical removal of liquid wastewater and then stored for shipment to Bells
Island, where it is treated and sprayed as fertiliser on Rabbit Island pine forests

Trickling Filter (5) - A circular concrete tank which contains plastic media over
which the wastewater is distributed from rotating arms. The trickling filter is a
fixed growth process designed to reduce the Biochemical oxygen demand load of
the wastewater

Oxidation Pond (6) - The waste water treatment plant has two ponds, a facultative
pond and a maturation pond to meet the Biochemical oxygen demand, suspended
solids and faecal coliform resource consent criteria

Bio-Filter (7) — A large *biofilter’, using air, water and bark to neutralise odours,

Wetlands (8) - Provide a degree of further effluent treatment (or polishing) whilst
meeting the cultural aspirations of local iwi (installed in 2008/09)

Outfall — Outfall pipe that goes 350 m into Tasman Bay

The waste water treatment plant was commissioned in March 2008 with the initial
operation becoming the responsibility of the United Group in March 2008. In 2012
Nelmac was contracted to operate and maintain the plant. The Schematic of the
treatment process is shown in Figure 5-2.

Wastewater Asset Management Plan 2015-2025 A824068



Nelson City Council

Figure 5-2:

Nelson Wastewater Treatment Plant

Influent

Interceptor
box

A 4

Inlet Pump

Taken to
Landfill

Grit Removal
Screw Press

A

Polymer Dosing
System

Step Screen o

v

Clarifier

—

(3mm) g

Unthickened

V,
Sludge Tanks F ->{ Thickener

Rotary Drum ‘

Flow Buffer

Station

v

size (16,000m°) v
v

Biofilter ||

Trickling Filter

v

Facultative and

v

Maturation Ponds
(Oxidation Ponds)

Wetlands

Discharge to Sea

\ 4

Thickened Sludge
| @=——=Decanted Water—@ Tanks

Thickened Sludge

Bells Island
(Sludge Treatment
& Disposal)

Treatment Plant Capacity

Estimated design flow parameters” for various time-related flow periods for the
upgraded waste water treatment plant are set out in Table 5-2 below.

Table 5-2:

Design Flow Parameters

Design Flow Parameter
(2 year rainfall return period)

2003

Future 2049

Instantaneous in-flow rate (maximum)
Peak one-day pond inflow

Peak 5-day average pond inflow

Peak 28-day average pond inflow

Dry season 28-day average pond inflow

600 (approx) I/sec
38,000m3/d
28,000m3/d
18,000m3/d
7-8,000m3/d

700 (approx) I/sec
38,000m3/d
28,000m3/d
21,000m3/d

10-11,000m3/d

Assumptions made for the above design flow parameters are:

o Limited further industrial growth (500m3/day allowance)

o Wet weather and seasonal infiltration effects are likely to remain the same in
terms of volume, and could even reduce through future reticulation upgrades

o A population increase from 2003 of approximately 10,000 persons (2,500m3/d
allowance) to year 2049.

> Nelson City Council Waste Water Treatment Plant Tender Document Date November 2004

Wastewater Asset Management Plan 2015-2025

A824068




Nelson City Council

5.2.4

5.2.5

Treatment Plant Effluent Quality - Performance

The waste water treatment plant became fully operational on the 9 March 2008 and the
resource consent took effect from this date. Monitoring results to date indicates the
upgraded waste water treatment plant can achieve full compliance with all effluent
quality conditions of the consent.

Nelson Wastewater Treatment Plant Resource Consent

The resource consent for the operation of the plant, the marine outfall and the
discharge of treated effluent expires 1 December 2024. As this is a critical operating
authority, renewal planning will begin in 2020/21.

Outfalls

Nelson has two outfall structures within its territorial boundaries - the Fisheries Outfall
and the Nelson Wastewater Treatment Plant Outfall.

Nelson Wastewater Treatment Plant Outfall: Constructed in 1970 using 900mm
diameter reinforced concrete pipes and a multi point diffuser.

A study by the Cawthron Institute in April 2013 concluded

“In summary the conclusion drawn as far back as the original 1998 assessment (Barter &
Forrest 1998) of effects has not changed. That is: “"There was no sign of excessive
sedimentation on rocky habitat in the vicinity of the diffuser, and there were no obvious
patterns in the distribution of species which suggested an adverse impact from the sewage
discharge”.”.

Nelson City Council is responsible for the maintenance and repair of this structure.

Fisheries Outfall: The fish processing companies are responsible for the operating and
maintenance costs of the Fisheries Outfall, including the pump station, and therefore it
does not have any impact on Council’s asset management capital expenditure.

Reticulation

Asset Description update reqd

The main purpose of the reticulation system is to take effluent from the customer’s
point of discharge (Nelson City Council mains) and transport it to the treatment plant.
The reticulation system consists of the following key components:

o 100mm diameter lines, typically serving 2-5 households
) 150mm diameter reticulation mains - approx 292km

) Trunk mains - approx 34km

. Manholes/LHCE - approx 7000

. Swallow mains (gravity pressure lines) — approx 6km

. Rising mains (approx 28km)

The Nelson City Council has wastewater pipe assets ranging from new to about 110
years of age. The distribution of pipe length verses age can be seen in Figure 5-3.

Wastewater Asset Management Plan 2015-2025 A824068



Nelson City Council

Pipe Length by Install Date

Figure 5-3

)
L 3
[a
-
> ¢ ]
0 © O
c = o} 0
(O] c + (@]
5 = £ 5 %
c & £ ¢ o
= = 18] o 7))
O T w O <
O ] = = O
r T T T T T T T T _QQO:N.
9 [9) ) 9 9 0, [9) [9) [9) o
%, P, Qcmv %, 0, %, %, -
& CN » > o & K ¢

SaJ439|y ul yibua

Year of Installation

Page 76

A824068

Wastewater Asset Management Plan 2015-2025



Nelson City Council

The pipe install date distribution increases at a steady rate for the pipes installed from
the 1950's to the present date. This is in line with the population growth in Nelson over
the last 60 years. Appendix A details the abbreviations for the pipe materials.

Figure 5-4: Summary of Pipe Materials 2012

160

140

40 |
20 -
0 - —

Jury
N
o

[ury
o
o

Length km
3

o))
o

Concrete Asbestos Earthenware  High DenS|ty Other
Cement
Material

PVC has been the predominant pipe material used and this can be seen in Figure 5-4
where it makes up 36% of the Nelson City Council reticulation. Asbestos Cement and
concrete are the next most common material and were a popular choice for distribution
mains and some trunk mains in the 1950’s to 1980’s. The percentage of pipe material
that is unknown is very low (0.8%).

Figure 5-5: Gravity Mains Length versus Diameter 2012

300